CB1920B WHEEL BALANGCER

QJ/GM. CB920. 00F-2006-B

05. 02. 23




¢ Jo | e%eq 8-9002-400 02680 “N9/r0

AdOd-S1dvd JdvdS d0¢6199




CB1920B SPARE PARTS-BODY

QJ/GM. CB920. 00F-2006-A Page 1 of 2

Ref. Code Description Specification |[Q ty Note
101 €B920. 01. 00 Body 1
102 CB900. 00. 04 Plank 1
103 Screw M5X12 2
104 Strap 1
105 Flat washer 8 4
106 Elastic washer 8 4
107 Screw M8X25 4
108 CB900. 00. 02 Pulley 1
109 Disk key C5X5X20 1
110 Motor 220V/50HZ 1
111 Power cable 1
112 Voltage transfer 1
113 Plug 4
114 Power board 1
115 Insulation paper 1
116 Resistance 1
117 Resistance clip 1
118 Screw M4X10 2
119 Elastic washer 4 2
120 Flat washer 4 2
121 Handle 2
122 B-P. 01. 03A Small cone 1
123 B-P. 01. 04A Medium cone 1
124 B-P. 01. 05A Large cone 1
125 Caliper 1
126 Screw M6X16 1
127 Scale handle 1
128 B-L.01.02 Scale 1
129 B-L. 01. 05 Front spacer of scale 1
130 Seeger ring 25+ 1
131 B-L. 01. 06 Scale bracket 1
132 Screw M5X12 2
133 B-L.01.07 Rear spacer of scale 1
134 B-L.01.01 Spring 1
135 Flat washer 6 5
136 Balancing hammer 1
137 Weight tray 1
138 Screw M5X12 3
139 Panel 1
140 Computer board 1
141 B-F. 01. 06 Spring 1
142 B-F. 01. 05. 00 Pipe 1
143 B-F. 01. 04. 00 Bracket 1
144 Stroke switch 1
145 Flat washer 4 2
146 Elastic washer 4 2
147 Screw M4X30 2
148 Flat washer 10 2
149 Elastic washer 10 2
150 Screw M10X20 2
151 B-P.01.11 Fixing spacer 1
152 Nut M6 2
153 Screw M6X40 1
154 Screw M6X16 5
155 Locknut M10 2
156 B-F. 01. 02 Pipe M10 1
157 Screw (half buckle) M10X50 2
158 B-F.01.01 Protection cover 1
159 Screw M5. 5X25 4
160 Switch 1
A B-L.01.00 Scale assembly 1
B B-F. 01. 00 Protection cover assembly 1
C Cone assembly 1
D Connecting lines




CB1920B SPARE PARTS-BODY

QJ/GM. CB920. 00F-2006—-A

Page 1 of 2

Ref. Code

Description

Specification

Q ty

Note

161

Screw

M3X25

162

Screw

M3X16

163

Flat washer

23

12

164

Elastic washer

23

12

165

Hexangular

M3

16

166

Elastic

6

167

Weight

100gram

168

Cord block

M18

169 B-F.01.05.04 | Plate

170 Liner plate

— = = e

171

172

173

174

175

176

177

178

179

180

181

182

183

184

185

186

187

188

189

190

191

192

193

194

195

196

197

198

199

200

201

202

203

204

205

206

207

208

209

210

211

212

213

214

215

216

217

218

219

220




Z 40 g o8eq §-9002-400 "02680 "W9/rD

LAVHS-S1dVd J4VdS d0¢6180




CB1920B SPARE PARTS—-SHAFT

QJ/GM. CB920. 00F—2006-B

Part 2 of 2

Ref | Code Description Specification |[Qt’y| Unit price¥ | Unit price$
201 Screw M10X160 1
202 B-P. 01. 06 Terminal 1
203 CB950. 00. 09 Flange 1
204 B-P. 01. 02. 00 Shaft 1
205 Flat washer 8 2
206 Screw M8X25 2
207 B-P. 01. 02. 01 Pulley 1
208

209 B-P. 01. 11 Bearing cover 1
210 Screw M5X16 4
211 B-P.01. 14 Bracket 1
212 Elastic washer 4 4
213 Flat washer 4 4
214 Screw M4X8 4
215 Phase disc 1
216 Seeger ring 25H# 1
217 Bearing 60057 1
218 Sceger ring 30+ 1
219 Bearing 60067 1
220 B-P. 01. 01. 00 Spindle 1
221 Elastic washer 4 2
222 Screw MAX12 4
223 Nut 3 2
224 Elastic washer 3 2
225 Flat washer 3 2
226 B-P.01. 12 Adjusting plate 1
227 Screw M3X8 2
228 Photo—cell 1
229 Nut M4 2
230 Flat washer 4 2
231 Flat washer 10 9
232 Elastic washer 10 5
233 Screw M10X20 4
234 B-P. 01. 09. 00 Eye rod 1
235 Nut M10 4
236 B-P. 01. 07 Washer 6
237 Resistance 2
238 Sensor connecting line 1
239 B-P. 01. 08 Thread bar 1
240 Nut M10 1
241 Screw ST2. 2X15 1
242 BK.01. 10 Cover 1
243 BK.01. 04 Spring 1
244 B=K. 01. 02 Plate 1
245 BK.01.01 Cover 2
246 B-K. 01. 03 Nut 1
247 Spring pin @ 5X35 2
248 Spring pin @ 5X20 2
249 B-K. 01. 05 Quick handle nut 1
250 B-K. 02. 02 Moving spacer 1
251 B—K. 02. 01 Rubber cup 1
252 B—K. 01. 06 Spring 1
A B—P. 01. 00 Complete shaft 1
B Sensor assembly 1
C B-K. 02. 00 Quick handle nut assembly 1

200/. /.5




